



ITS TESTING LABORATORY PRIVATE LIMITED

Laboratory: A-114, Sector-80, Phase-II Noida, Gautam Budh Nagar - 201305, (U.P.)

(An ISO 9001: 2015, ISO 14001:2015 & ISO 45001:2018 Certified Laboratory)

Website: www.itslab.in, Email: itlrlab@gmail.com, info@itslab.in, contact@itslab.in

+91 9911659800, 9305780312, 09958849764

TEST REPORT

Report Code: FD-210426-03

Issue Date: 24/04/2026

Issued To : M/s GREEN VALLEY PRODUCTS

LETHPORA , PULWAMA, JAMMU & KASHMIR-192122

SAMPLING & ANALYSIS DATA

Sample Description	Shilajit Resin
Sample Submitted by	Customer
Sample Quantity/Batch	20gm in sealed pack
Date of Sample Received	21/04/2026
Analysis Duration	21/04/2026 to 24/04/2026

ANALYSIS TEST RESULTS

S.No	Parameter	Test Method	Results
1.	Heavy Metals		
a.	Lead Content (as Pb) (mg/kg)	AOAC-999.11	Pass
b.	Copper Content (as Cu) (mg/kg)	AOAC-999.11	
c.	Iron Content (as Fe) (mg/kg)	AOAC-999.11	
d.	Zinc Content (as Zn) (mg/kg)	AOAC-999.11	
e.	Nickel Content (as Ni) (mg/kg)	AOAC-999.11	
f.	Manganese Content (as Mn) (mg/kg)	AOAC-999.11	
g.	Cadmium Content (as Cd) (mg/kg)	AOAC-999.11	
h.	Arsenic Content (as As) (mg/kg)	AOAC-999.11	
j.	Mercury Content (as Hg) (mg/kg)	AOAC-999.11	
2.	Fulvic Acid in shilajit resin (%)	AOAC-999.11	

BDL-Below Detection Limit

CHECKED BY

AUTHORIZED SIGNATORY



Terms & Conditions :

1. Test reports are valid only for the samples tested in our laboratory. 2. Samples will destroyed as per quality policy.
3. Any complaints about the report should be communicated in writing within 7 days.
4. Total liability of our laboratory is limited to invoiced amount.